Safety Instructions

- Installation drawings and accessories shall be subject to receipt.
c - This Installation guide is for reference only.
ASL H DS Bxx Fl‘oor Sta nd Assem bly G u Ide - To ensure a secure installation, be sure to firmly tighten the screws.
- To ensure your safety, please adhere to the specified size and weight limits when using it.
- Ensure installation and assembly is done on a flat surface.
- Load-bearing range: 30kg
- Applicable to: 43" 55" ONLY

] Assembly Instructions
Parts List

1. Creating the Side Rails

s N

1.Side Rails (x2) m Side Rail Assembly

\\‘E . . . . . . . . .
Slide the side rail sleeve up from the bottom of the side rail, ensuring it aligns with the screw hole,

N

then secure it by tightening the screw. Repeat this for the other side rail.
\ 2.Side Rail Sleeve (x2)
Side Rail
3.Stand Supports (x4) S —
Slide from the
. . b fth
4.Side Rail Base Support (x2) deral Tlghten Screw
e {1
M
M3 x 5mm
5.Corners (x6) -‘i.‘a ggérxzr&g?k\ W
6.Top Crossbar (x1) = — M Side Rail Sleeve
The side rails are now assembled.

m Side Rail Support Assembly

8.Mounting Stickers (x2) Screw one the of the side rail supports through the hoist hole on the side of the side rail using two

g 7.Base Crossbars (x2) - N
—

of the M6 x 10mm screws. For the other side, screw two of the M6 x 10mm screws directly into
the side rail support ensuring there is a gap between the bottom of the screw head and the
surface of the side rail support for hanging in the hoist hole. Carefully insert the side rail support
in the hoist hole making sure both screws are inside the hoist hole. Repeat this for the other side
rail. T e e

0 ] ? K 1] e1-]

9.M3 x 5mm Countersunk Screws (x4)

®

10.M6 x 10mm Hex Socket Head Screws (x18) § gy

Side Rail

\

11.M4 x 6mm Countersunk Screws (x40) ‘

S|de Rail Support 1 Side RailSupportZ‘

12.M3 Hanging Nail Screws (x10) Lo ’”T',;;;;,;;,;lgg,;;g’a;,""\

Side Rail Support N
Close-Up Viewf) between the bottom of the ! /
= \\ screw head and the surface I / \
. 3 of the support for hanging ! .
% : \ in the hole of the hoist The supporton both sides of
e ~~ thesiderail are now assembled. |

13.Quick Install Guide

Y




( R ( 0

m Side Rail Base Support Assembly m Top cross bar assembly

Using Five M6 x 10mm Screws, screw the side rail base support to the side rail. Repeat this for Insert the corners into the top cross bar and secure them using two M4 x 6mm screws on each

the other side rail ) R side
Top Crossbar
Side Rail ' _ g’e\
| | \ M4 x 6mm Countersunk

2

\ Screws (x4) N
' Corners (x2) 3
) ) : The top cross bar is now assembled.
Side Rail Base Support /—~ !
!

. J

( 0

m Getting screen ready to mount.

Install the mounting stickers on the side of the monitor ensuring they are stuck towards the top

The sides ofthe ﬂoor stand
Head Screws (X5) are now assembled.

- ~ side of the screen. The arrow symbol on the sticker indicates the posmon of |nstall|ng the hanging
- ~ screw. ST A TS T
Using the hole indication / ' il
m Base Corner Assembly on the stickers, createa ! | —
) ] ) . hole on the stickers to Attach from
Insert the corner in both ends of the side rail base and secure them using Four M4 x 6mm screws reveal screws behind ~* ™. |o+| .- the top of
on each end. Repeat this for the other side. the hole the monitor

' M3 Hanging
1Screws (x10)

| B I The screws visble need to be -7 >+,
. . f / N removed and replaced by N |
Side Rail i i hangingscrews. There | =0 | 1
3 | should be 5 on eachside,, \  fpotm| ! 'y
! i atotalof 10screws. /. 1] W T e
| % : L Mounting sticker The screen should now be prepared
1 .- S
3 &
L - , )
A & § m Screen assembly

Corners(x2) | >
M4 x 6mm Countersunk '

Gently pull apart the side rails so that the screen can be placed
Screws (x8)

in the middle of the stand on both sides. Align the hanging
The Base corners are screws on both sides of the screen with the mounting holes on

now assembled. ) the stand. Install the top crossbar by attaching the corners to
the side rails ensuring you secure the bar using two M4 x 6mm
screws for each side.

2. Completing the floor stand

s 7

m Base crossbhar assembly

Insert the bottom cross bars between the corners of each of the side rails and secure them tightly
using four M4 x 6mm screws on each corner.

| Hanging Screw

Side Rails (x2)

Top cross bar / :

assembly )\-H
M4 x 6mm
Screws (x4)
| —

Floor Stand

Base Crossbars (x2)

The base should now

\\M4 x 6mm Countersunk Screws (x16) be assembled.
. J \

J Thefloor stand is now complete.




